SPORTON LA,

FCC RADIO TEST REPORT

Report No. : FR0D2423C

<P1027365-101>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
2386.965 57.86 -16.14 74 43.95 27.63 1412 | 27.84 | 260 | 217 P H
2387.07 48.79 -5.21 54 34.88 27.63 1412 | 27.84 | 260 | 217 A H
* 2412 107.97 - - 94.09 27.58 14.14 | 27.84 | 260 | 217 P H
* 2412 101.56 - - 87.68 27.58 14.14 | 27.84 | 260 | 217 A H
H
802.11b
H
CHoO1
2386.44 56.83 -17.17 74 42.92 27.63 1412 | 27.84 | 370 | 165 P \Y
2412MHz
2387.28 47.81 -6.19 54 33.9 27.63 1412 | 27.84 | 370 | 165 A |V
* 2412 108.06 - - 94.18 27.58 14.14 | 27.84 | 370 | 165 P \Y
* 2412 101.75 - - 87.87 27.58 14.14 | 27.84 | 370 | 165 A |V
\Y
\Y
2382.66 54.88 -19.12 74 40.98 27.63 1411 | 27.84 | 139 | 257 P H
2382.66 44.45 -9.55 54 30.55 27.63 1411 | 27.84 | 139 | 257 A H
* 2437 106.63 - - 92.77 27.53 14.16 | 27.83 | 139 | 257 P H
* 2437 102.56 - - 88.7 27.53 14.16 | 27.83 | 139 | 257 A H
2491.81 54.7 -19.3 74 40.82 275 14.2 27.82 | 139 | 257 P H
802.11b
2483.89 43.8 -10.2 54 29.92 27.5 14.2 27.82 | 139 | 257 A H
CH 06
2354.94 54.82 -19.18 74 40.9 27.69 14.08 | 27.85 | 357 | 166 P \Y
2437MHz
2388.96 44.19 -9.81 54 30.29 27.62 14.12 | 27.84 | 357 | 166 A |V
* 2437 105.49 - - 91.63 27.53 14.16 27.83 357 166 P \%
* 2437 101.49 - - 87.63 27.53 14.16 27.83 357 166 A \%
2484.52 54.75 -19.25 74 40.87 27.5 14.2 27.82 | 357 | 166 P \Y
2484.16 44.16 -9.84 54 30.28 27.5 14.2 27.82 357 166 A \%
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2462 107.84 - - 93.99 275 14.18 | 27.83 | 249 213 P H
2462 101.47 - - 87.62 275 14.18 | 27.83 | 249 213 A H
2487.96 57.07 -16.93 74 43.19 275 14.2 27.82 | 249 213 P H
2487.56 47.18 -6.82 54 33.3 275 14.2 27.82 | 249 213 A H
H
802.11b
H
CH 11
2462 106.94 - - 93.09 275 14.18 | 27.83 | 399 162 P \%
2462MHz
2462 100.63 - - 86.78 275 14.18 | 27.83 | 399 162 A \%
2483.68 56.84 -17.16 74 42.96 27.5 14.2 27.82 | 399 162 P \Y
2483.52 47.08 -6.92 54 33.2 275 14.2 27.82 | 399 162 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-2 of 16

FAX : 886-3-327-0855




SPORTON LA,

FCC RADIO TEST REPORT

Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.65 -33.35 74 60.36 31.15 6.59 57.45 | 100 0 P H
H
H
802.11b
H
CHO1
4824 40.24 -33.76 74 59.95 31.15 6.59 57.45 | 100 0 P \%
2412MHz
\%
\%
\%
4874 40.11 -33.89 74 59.45 31.2 6.8 57.34 | 100 0 P H
7311 44.66 -29.34 74 56.24 36.78 8.73 57.09 100 0 P H
H
802.11b
H
CH 06
4874 40.28 -33.72 74 59.62 31.2 6.8 57.34 | 100 0 P \%
2437MHz
7311 44.65 -29.35 74 56.23 36.78 8.73 57.09 100 0 P \%
\Y
\Y
4924 40.14 -33.86 74 59.05 313 7.02 57.23 | 100 0 P H
7386 44.66 -29.34 74 56.58 36.56 8.72 57.2 100 0 P H
H
802.11b
H
CH 11
4924 41.18 -32.82 74 60.09 313 7.02 57.23 | 100 0 P \%
2462MHz
7386 44.96 -29.04 74 56.88 36.56 8.72 57.2 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.485 66.14 -7.86 74 52.24 27.62 14.12 | 27.84 | 198 197 P H
2390 49.93 -4.07 54 36.03 27.62 14.12 | 27.84 | 198 197 A H
* 2412 105.32 - - 91.44 27.58 14.14 | 27.84 | 198 197 P H
* 2412 96.82 - - 82.94 27.58 14.14 | 27.84 | 198 197 A H
H
802.11g
H
CHoO1
2388.96 64.58 -9.42 74 50.68 27.62 14.12 | 27.84 | 371 167 P \Y
2412MHz
2390 49.23 -4.77 54 35.33 27.62 14.12 | 27.84 | 371 167 A |V
* 2412 105.54 - - 91.66 27.58 14.14 | 27.84 | 371 167 P \Y
* 2412 96.81 - - 82.93 27.58 14.14 | 27.84 | 371 167 A |V
\Y
\Y
2317.56 55.25 -18.75 74 41.3 27.76 14.05 | 27.86 | 140 | 260 P H
2389.94 43.75 -10.25 54 29.85 27.62 14.12 | 27.84 | 140 | 260 A H
* 2437 105.38 - - 91.52 27.53 14.16 | 27.83 | 140 | 260 P H
* 2437 97.21 - - 83.35 27.53 14.16 | 27.83 | 140 | 260 A H
2489.38 54.7 -19.3 74 40.82 27.5 14.2 27.82 | 140 | 260 P H
802.11g
2487.04 43.67 -10.33 54 29.79 27.5 14.2 27.82 | 140 | 260 A H
CH 06
2350.6 55.7 -18.3 74 41.77 27.7 14.08 | 27.85 | 355 166 P \Y
2437MHz
2388.26 43.7 -10.3 54 29.8 27.62 14.12 | 27.84 | 355 166 A |V
* 2437 104.36 - - 90.5 27.53 14.16 | 27.83 | 355 166 P \Y
* 2437 96.35 - - 82.49 27.53 14.16 | 27.83 | 355 166 A |V
2484.61 54.56 -19.44 74 40.68 27.5 14.2 27.82 | 355 166 P \Y
2483.98 43.65 -10.35 54 29.77 27.5 14.2 27.82 355 166 A \%
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* 2462 105.29 - - 91.44 275 14.18 | 27.83 | 250 213 P H
* 2462 96.57 - - 82.72 275 14.18 | 27.83 | 250 213 A H
2484.36 65.77 -8.23 74 51.89 275 14.2 27.82 | 250 213 P H
2483.52 47.61 -6.39 54 33.73 275 14.2 27.82 | 250 213 A H
H
802.11g
H
CH 11
* 2462 104.24 - - 90.39 275 14.18 | 27.83 | 398 166 P \%
2462MHz
* 2462 95.57 - - 81.72 275 14.18 | 27.83 | 398 166 A \%
2483.6 65.15 -8.85 74 51.27 27.5 14.2 27.82 | 398 166 P \Y
2483.52 46.95 -7.05 54 33.07 275 14.2 27.82 | 398 166 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.35 -34.65 74 59.06 31.15 6.59 57.45 | 100 0 P H
H
H
802.11g
H
CHO1
4824 38.86 -35.14 74 58.57 31.15 6.59 57.45 | 100 0 P \%
2412MHz
\%
\%
\%
4874 40.72 -33.28 74 60.06 31.2 6.8 57.34 | 100 0 P H
7311 45.14 -28.86 74 56.72 36.78 8.73 57.09 100 0 P H
H
802.11g
H
CH 06
4874 39.55 -34.45 74 58.89 31.2 6.8 57.34 | 100 0 P \%
2437MHz
7311 44.38 -29.62 74 55.96 36.78 8.73 57.09 100 0 P \%
\Y
\Y
4924 38.83 -35.17 74 57.74 313 7.02 57.23 | 100 0 P H
7386 44.45 -29.55 74 56.37 36.56 8.72 57.2 100 0 P H
H
802.11g
H
CH 11
4924 38.76 -35.24 74 57.67 313 7.02 57.23 | 100 0 P \%
2462MHz
7386 44.76 -29.24 74 56.68 36.56 8.72 57.2 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
30.97 229 -17.1 40 304 24.21 0.52 32.23 - - P H
256.98 33.54 -12.46 46 44.79 19.32 1.47 32.04 - - P H
402.48 36.03 -9.97 46 43.82 21.99 1.77 31.55 100 0 P H
756.53 31.17 -14.83 46 32.3 28.04 2.48 31.65 - - P H
863.23 31.83 -14.17 46 31.34 28.98 2.66 31.15 - - P H
940.83 32.79 -13.21 46 30.88 29.97 2.78 30.84 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 30 21.97 -18.03 40 29.09 24.59 0.51 32.22 - - P Vv
120.21 22.55 -20.95 43.5 36.2 17.56 1.03 32.24 - - P \%
259.89 24.4 -21.6 46 35.17 19.77 1.48 32.02 - - P Vv
333.61 24.82 -21.18 46 35.03 19.91 1.63 31.75 - - P \%
410.24 29.87 -16.13 46 37.38 22.29 1.78 31.58 - - P \%
903.97 32.47 -13.53 46 31.97 28.82 271 31.03 100 0 P \%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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SPORTON LA,

FCC RADIO TEST REPORT

Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2388.96 60.53 -13.47 74 46.63 27.62 14.12 27.84 197 215 P H
2390 49.63 -4.37 54 35.73 27.62 14.12 27.84 197 215 A H
* 2412 105.47 - - 91.59 27.58 14.14 27.84 197 215 P H
* 2412 96.45 - - 82.57 27.58 14.14 27.84 197 215 A H
802.11ax H
HEZ20 Full H
CHO1 2389.695 60.31 -13.69 74 46.41 27.62 14.12 27.84 365 167 P \%
2412MHz 2389.905 48.85 | -5.15 54 3495 | 2762 | 14.12 | 2784 | 365 | 167 | A | V
* 2412 104.3 - - 90.42 27.58 14.14 27.84 365 167 P \%
* 2412 95.49 - - 81.61 27.58 14.14 27.84 365 167 A \%
\%
\%
2384.76 55.74 -18.26 74 41.84 27.63 14.11 27.84 171 214 P H
2353.82 45.51 -8.49 54 31.59 27.69 14.08 27.85 171 214 A H
* 2437 105.28 - - 91.42 27.53 14.16 27.83 171 214 P H
* 2437 96.28 - - 82.42 27.53 14.16 27.83 171 214 A H
802.11ax 2495.87 54.92 -19.08 74 41.03 275 14.21 27.82 171 214 P H
HE20 Full 2488.94 45.27 -8.73 54 31.39 275 14.2 27.82 171 214 A H
CH 06 2387.14 54.62 -19.38 74 40.71 27.63 14.12 27.84 400 166 P Vv
2437MHz 2384.2 4543 | -8.57 54 3153 | 2763 | 1411 | 27.84 | 400 | 166 | A | V
* 2437 104.64 - - 90.78 27.53 14.16 27.83 400 166 P \%
* 2437 95.8 - - 81.94 27.53 14.16 27.83 400 166 A \%
2485.09 55.74 -18.26 74 41.86 275 14.2 27.82 400 166 P \%
2489.15 45.24 -8.76 54 31.36 27.5 14.2 27.82 400 166 A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 105.51 - - 91.66 275 14.18 27.83 170 214 P H
* 2462 95.45 - - 81.6 27.5 14.18 27.83 170 214 A H
2483.8 60.75 -13.25 74 46.87 275 14.2 27.82 170 214 P H
2484.16 47.49 -6.51 54 33.61 275 14.2 27.82 170 214 A H
8802.11ax H
HE20 Full H
CH11 * 2462 103.44 - - 89.59 275 14.18 | 27.83 | 389 | 161 P \Y
2462MHz * 2462 94.42 - - 80.57 275 14.18 27.83 389 161 A \Y
2483.88 59.15 -14.85 74 45.27 27.5 14.2 27.82 389 161 P \%
2483.6 46.93 -7.07 54 33.05 275 14.2 27.82 | 389 | 161 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 37.27 -36.73 74 56.98 31.15 6.59 57.45 100 0 P H
H
802.11ax H
HE20 Full H
CHO1 4824 37.82 -36.18 74 57.53 31.15 6.59 57.45 100 0 P \%
2412MHz \Vj
\%
\%
4874 38.22 -35.78 74 57.56 31.2 6.8 57.34 100 0 P H
7311 43.64 | -30.36 74 55.22 36.78 8.73 57.09 | 100 0 P H
802.11ax H
HE20 Full H
CH 06 4874 37.68 -36.32 74 57.02 31.2 6.8 57.34 100 0 P \%
2437MHz 7311 4411 | -29.89 74 55.69 | 36.78 8.73 | 57.09 | 100 0 P |V
Vv
\%
4924 39.48 -34.52 74 58.39 31.3 7.02 57.23 100 0 P H
7386 43.42 -30.58 74 55.34 36.56 8.72 57.2 100 0 P H
802.11ax H
HEZ20 Full H
CH11 4924 38.55 -35.45 74 57.46 31.3 7.02 57.23 100 0 P \%
2462MHz 7386 4479 | -29.21 74 56.71 | 36.56 8.72 57.2 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.38 61.45 -12.55 74 47.55 27.62 14.12 27.84 143 216 P H
2389.66 52.46 -1.54 54 38.56 27.62 14.12 27.84 143 216 A H
* 2422 98.86 - - 84.99 27.56 14.15 27.84 143 216 P H
* 2422 92.32 - - 78.45 27.56 14.15 27.84 143 216 A H
802.11ax 2495.31 54.5 -19.5 74 40.61 275 14.21 27.82 143 216 P H
HE40 Full 2491.67 46.67 -7.33 54 32.79 27.5 14.2 27.82 143 216 A H
CHO03 2389.8 59.3 -14.7 74 454 27.62 14.12 27.84 400 163 P \%
2422MHz 2389.52 49.33 | -4.67 54 3543 | 2762 | 14.12 | 27.84 | 400 | 163 | A | V
* 2422 98.17 - - 84.3 27.56 14.15 27.84 400 163 P \%
* 2422 91.54 - - 77.67 27.56 14.15 27.84 400 163 A \%
2483.83 54.14 -19.86 74 40.26 27.5 14.2 27.82 400 163 P \%
2497.55 46.64 -7.36 54 32.75 275 14.21 27.82 400 163 A \%
2389.24 57.58 -16.42 74 43.68 27.62 14.12 27.84 117 216 P H
2389.66 49.03 -4.97 54 35.13 27.62 14.12 27.84 117 216 A H
* 2437 101.38 - - 87.52 27.53 14.16 27.83 117 216 P H
* 2437 94.56 - - 80.7 27.53 14.16 27.83 117 216 A H
802.11ax 2485.93 55.73 -18.27 74 41.85 275 14.2 27.82 117 216 P H
HE40 Full 2483.55 47.18 -6.82 54 33.3 275 14.2 27.82 117 216 A H
CH 06 2385.88 54.99 -19.01 74 41.08 27.63 14.12 27.84 400 163 P Vv
2437MHz 2388.12 47.52 -6.48 54 3362 | 2762 | 14.12 | 27.84 | 400 | 163 | A | V
* 2437 99.89 - - 86.03 27.53 14.16 27.83 400 163 P Vv
* 2437 93.07 - - 79.21 27.53 14.16 27.83 400 163 A \%
2483.62 55.41 -18.59 74 41.53 275 14.2 27.82 400 163 P \%
2483.83 47.25 -6.75 54 33.37 27.5 14.2 27.82 400 163 A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2387.84 54.74 -19.26 74 40.84 27.62 14.12 27.84 143 215 P H
2332.4 46.9 -7.1 54 32.95 27.74 14.06 27.85 143 215 A H
* 2452 100.66 - - 86.82 275 14.17 27.83 143 215 P H
* 2452 94.42 - - 80.58 275 14.17 27.83 143 215 A H
802.11ax 2484.95 62.37 | -11.63 74 48.49 275 142 | 2782 | 143 | 215 | P | H
HE40 Full 2483.83 52.68 -1.32 54 38.8 275 14.2 27.82 143 215 A H
CH 09 2382.1 54.21 -19.79 74 40.3 27.64 14.11 27.84 356 162 P \%
2452MHz 2384.76 47.07 -6.93 54 33.17 27.63 14.11 27.84 356 162 A \%
* 2452 100.38 - - 86.54 275 14.17 | 27.83 | 356 | 162 P \Y
* 2452 92.82 - - 78.98 275 14.17 | 27.83 | 356 | 162 A |V
2483.69 62.41 -11.59 74 48.53 275 14.2 27.82 356 162 P \%
2483.97 51.37 -2.63 54 37.49 275 14.2 27.82 | 356 | 162 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4844 38.6 -35.4 74 58.14 | 31.19 6.68 | 57.41 | 100 0 P | H
7266 4517 |-28.83 74 56.65 36.8 8.74 | 57.02 | 100 0 P | H
802.11ax H
HE40 Full H
CH 03 4844 37.85 |-36.15 74 57.39 | 31.19 6.68 | 57.41 | 100 0 P |V
2422MHz 7266 44.18 | -29.82 74 55.66 36.8 8.74 | 57.02 | 100 0 P |V
Y
Y
4874 38.55 |-35.45 74 57.89 31.2 6.8 57.34 | 100 0 P | H
7311 4422 | -29.78 74 55.8 36.78 8.73 | 57.09 | 100 0 P | H
802.11ax H
HE40 Full H
CH 06 4874 38.48 |-35.52 74 57.82 31.2 6.8 57.34 | 100 0 P |V
2437MHz 7311 4419 |-29.81 74 55.77 36.78 8.73 | 57.09 | 100 0 P |V
Y,
Y,
4904 38.71 |-35.29 74 57.84 | 31.22 6.93 | 57.28 | 100 0 P | H
7356 445 -29.5 74 56.25 | 36.68 8.72 | 57.15 | 100 0 P | H
802.11ax H
HE40 Full H
CH 09 4904 39.44 |-34.56 74 58.57 | 31.22 6.93 | 57.28 | 100 0 P |V
2452MHz 7356 45.3 -28.7 74 57.05 36.68 8.72 | 57.15 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE4O0 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
30.97 21.86 -18.14 40 29.36 24.21 0.52 32.23 - - P H
258.92 32.72 -13.28 46 43.66 19.62 1.47 32.03 - - P H
398.6 35.52 -10.48 46 43.46 21.84 1.76 31.54 100 0 P H
709.97 30.74 -15.26 46 33.71 26.64 2.39 32 - - P H
849.65 31.37 -14.63 46 31 28.92 2.64 31.19 - - P H
927.25 31.87 -14.13 46 30.64 29.38 2.76 30.91 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 33.88 22.89 -17.11 40 31.71 22.87 0.55 32.24 - - P Vv
LF 64.92 22.01 -17.99 40 41.46 12.06 0.76 32.27 - - P \%
258.92 25.26 -20.74 46 36.2 19.62 1.47 32.03 - - P Vv
418 29.72 -16.28 46 36.86 22.67 1.8 31.61 - - P \%
792.42 30.92 -15.08 46 31.71 28.05 2.54 31.38 - - P \%
933.07 315 -14.5 46 30.04 29.57 2.77 30.88 | 100 0 P \Y
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-0868 Page Number : B3-14 of 16

FAX : 886-3-327-0855




=aias. FCC RADIO TEST REPORT Report No. : FR0D2423C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B3-15 of 16
FAX : 886-3-327-0855




SPORTON LA,

FCC RADIO TEST REPORT

Report No. : FR0D2423C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : B3-16 of 16
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

Appendix C. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Daniel Lee, Jacky Hung and Wilson Wu

Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : Cl-10f 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

<P1044247>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 (¢Buvim) Date: 20210325 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol .
1000 1000
%09 Van a0
09 8 PEAK 74
709 700
P ; s0g o
N — o —; PR T—
500 e P O USRS P e S
400 400
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 110 Mode 10
A (¢Buvim) Date:2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
1
1000 — 1000
509 904
300 a0
700 700
609 e A 54
500 T 504 A
N
400 00—
300 304
200 200
109 100
510 2320, 7540, 2360, 760, 2400 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3-HY Site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
Av g . Project :0p2423 Project 02423
Mode 110 Mode 10

TEL : 886-3-327-0868 Page Number : C1-2 of 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

1 (¢Buvim) Date: 2021.03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700
500 o 60
— rabiond | Mot
509 50.0phoapeom bbbt opendicsaasins -
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 110 Mode 10
A (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o) .
1000 o 1000
900 904
500 a0
700 700
609 e A 54
500 O 504 L e ———
400 B S e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 110 Mode 10

TEL : 886-3-327-0868 Page Number : C1-30f 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 2021.03.26

N
| =t

2340, 2360, 2380, 2400, 2420, 2440, 2450
Frequency (Hz)

+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

evel (@BuVim)

Date: 20210326

PERK 74|

—
PO URARIO I S Ly
50.0[mmarerencdie

000 300, 1500, 1700, 1500 2100 2300,
Frequency (MHz)
Site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak Detector Peak
Peak 1002423 Project op2423
1 Mode 1
Date: 2021.03.26 evel (dBuvim) Date:2021.03.26
1300
1200
o)
1000
s
a0
700
t e A 54
s
400
304
200
100
a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 2100 2300, 3000
Froquency (MHz) Frequency (HHz)
+03CHI3HY Site +03CHI3-HY
+ AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Peak Detector Peak
AV g . :0p2423 Project 1002423
1 Mode 1

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: Cl-4 0of 51




ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2021.03.26

1300
1200
1109
1000
509
500
700
500
500
400
300
209
109

\
S e s S

PEAK_BE 74

Site
Condi

Dete

410 2420 2430 240, 2450 2460 2470 2a%0.
Frequency (1Hz)
+03CHI3-HY
ition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
ctor +Peak

Project :0p2423
Mode. 11

20, 2500

Left blank

Avg.

1 (@BuVim)

Date: 2021.03.26

ESSess

AVG_BE_54]

=

Site

410 2420, 2430 2a0. 2450 2460 2470 24%0.
Froquency (Hz)

+03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project :0p2423
Mode. B

20, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: Cl-50f51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date:2021.03.26 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 N 1000
900 904
300 80 T
700 \ 700
500 . o 60 .
S ST S S B P
s00) 50,0 bbbt
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 1 Mode 1
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 700
A 54
509 e s00 7 —
O S A - T
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 02423
Mode 1 Mode 1

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-6 of 51



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2021.03.26

1300)
1200)
109

1000 /ﬂ“\

900 /
809 PEAK_BE 74
709
s00)
——— = T

500
400)

300
209
109

410 2420 2430, 240, 2450 2460 2470, 24s0.  2490. 2500
Frequency (1Hz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak o Left blank

Mode. 11

1 (@BuVim) Date: 2021.03.26

1300)
1200)
10

1000) s
900
s00) )

70.0] /
a0l
s e 54
snoh~ ot e T
i

400)
300
209
109
410 2420 2430, 2a0. 2450 2460 2470, 240, 2490, 2500
Froquency (Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank

Mode. B

TEL : 886-3-327-0868 Page Number : C1-7 of 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2021.03.25

PERK_BE 74

B
B e T SNV NP

4912493.2495.2497. 2

Frequency (Miz)
+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
+Peak

002423

12

evel (@B

Date: 2021.03.25

PERK 74|

Nt

Site

Condition

Detector
Project

Mode

300, 1500, 1700, 1500 2100 2300,
Frequency (MHz)

03CHI3-HY
PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
02423
12

2700, 3000

Avg.

Date: 2021.03.25

AVG_BE_54]

\./\'w—f\.\_—i

4912493.2495.2497. 2500

Froquency (MHz)

+03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

evel @BuVim)

Date: 2021.03.25

VG 54

Site

Condition

Detector

Project
Mode

000 300, 1500, 1700,

900 2100 2300,
Froquency (MHz)
+03CHI3-HY

AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2700, 3000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

A (6Buvim) Date: 2021.03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
(S e=———
1000 ~ 1000
900 RN 904
209 PEAK BE 74 80 PERKL74
700 700
600 B S e v 60|
S s T T Y T — S
500 50,0 bbb A
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 12 Mode 2
1 (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 T 1000
900 904
09 N s0q)
700 709
609 GG 54| e A 54
500 T 504 R C———
e S e —— =
400 L
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 0D2423 Project 02423
Mode 12 Mode 12

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: Cl-9o0f51



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

A @BuVim) Date: 20210325 el (a8 Date: 20210325
1300) 1300
1200) 1200
1100) 00|

1000) — 1000
909 90|
809 809 PERK 74
700) 700

o0 H NM o0l

PRI Ay LS ——
e

500 500t
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :002423 Project 0p2423
Mode 13 Mode 3
A @Bvim) Date: 2021.03.25 el (@Buvim) Date:2021.03.25
1300 1300
1209 1200)
1109 1109
1009 1000) .

1

300

209 209

100 100

S0 =D 6. E oo 3ws o e wEm w0 T a0 w30 270 o
reauency (o Heauency (Wit
site 03cH1z Y site 03CHIZ HY
Condition : AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
{RBW-1000.000KHz VBW:0010KHZ SWT:Auto REW-1000000KHz VBW:0010KHZ SWT:Auto
Detector :Peak Detector :Peak
Avg . Project ;002423 Project 002423

Mode 213 Mode 213

TEL : 886-3-327-0868 Page Number : C1-10 of 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

Peak

A (@BuVim) Date: 2021.03.25

240, 2360, 280, 2400, 215
Frequency (MHz)

+03CHI3-HY

+PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+Peak

002423

13

evel (@B

Date: 2021.03.25

PERK 74|

T M

Mo

Site

Condition

Detector
Project

Mode

300,

03CHI3-HY
PEAK_74 3m HORN_9120D_1241 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak
02423
13

500,

200, 2500, 2700, 3000

Avg.

Date: 2021.03.25

240, 2380, 2400, 215

2360,
Froquency (Hz)

+03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

evel @BuVim)

Date: 2021.03.25

VG 54

Site

Condition

Detector

Project
Mode

000

1300 1500,

+03CHI3-HY
AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

700, 2500, 2700, 3000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 1000
o FW\ -
300 \ 80 T
700 700
00— 60 ]
IO ISR B e e e
500 50,0
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 114 Mode 14
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
500 T 504
400 B =
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 1002423 Project 1002423
Mode 114 Mode 14

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-12 of 51



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2021-03.26
1309

1200

1100

1009 e,

%09 / \

09 ¥ PEAK BE 74

b Ho,

W

s00)

100

300

200

100

w0 zam zaw awe zae zeo  zam gz B0

Froquency (H:)
site $03CHIZ-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak o Left blank

Mode. 14

1 (@BuVim) Date: 2021.03.26

o f . g
50.0) 4

400)

300

209

109

410 2420, 2430 2a0. 2450 2460 2470, 240, 2400, 2500
Froquency (Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank

Mode. ‘14

TEL : 886-3-327-0868 Page Number : C1-13 of 51
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
BN
1009 \ 100.0]
900 \ 904
300 80 T
700 700
500 WM'“ 60 /
IVUUPRPURPRRT IR e mad e
500 L R i
400 400
300 300
209 200
109 100
3102320, 240, 2560, 2360, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 114 Mode 14
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 i 1000
900 } \ a0
500 i a0
o | o
500 . s0q] —
- L |
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 02423
Mode 114 Mode 14

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-14 of 51



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2021.03.26

/‘*'“““"*”*\\

"
o9 M M"‘"’“"me Y

PEAK_BE 74

410 2420 2430 240, 2450 2460 2470, 24s0. 2490, 2500
Frequency (1Hz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak o Left Blank

Mode. 14

1 (@BuVim) Date: 2021.03.26

S
900
s00)
700
s00)

X AVG_BE_54]
500 Te——

| ——

emencs
e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. oes Lovzezs Left Blank

Mode. ‘14

TEL : 886-3-327-0868 Page Number : C1-15 of 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Peak

A (@BuVim) Date: 2021.03.25

I
W\ PEAK_BE 74

M“’“‘“"'\‘MWW‘

A e R A P

4912493.2495.2497. 2

Frequency (Miz)
+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
+Peak

:0p2423

115

evel (@B

TP i s
50,0t oA

Site

Condition

Detector
Project

Mode

300, 1500, 1700, 1500 2100 2300,

Frequency (MHz)
03CHI3-HY

PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

02423

15

Avg.

Date: 2021.03.25

AVG_BE_54]

L e W

4672460.2471. 4912493495247, 2500

Froquency (MHz)

+03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

evel @BuVim)

Site

Condition

Detector

Project
Mode

000 300, 1500, 1700,

900 2100 2300,
Froquency (MHz)

+03CHI3-HY
AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number




ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

A (6Buvim) Date: 2021.03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
PSS
1000 1000
900 904
700 Y 700
wd it wd /
VAT Al PR j Pvere——————
500 PO PR AR ———
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 115 Mode 15
1 (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 700
609 GG 54| e A 54
500 o 500 L p——|
400 B s e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 002423 Project 1002423
Mode 115 Mode 15

TEL : 886-3-327-0868 Page Number : C1-17 of 51
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20210325 el (a8 Date: 20210325
1300
1200
00|
1000
90|
PERK 74 809 PERK 74
700
AVG 54 609 VG 54
s00]
1
400
300
200)
100]
4000 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. 70000, 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY
:PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Defector Peak
Project 02423
Mode 10

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-18 of 51

Report No. : FR0D2423C




ssamonias. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2021.03.25 evel @Buvim) Date: 20210325
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PEAK 74|
709 700]
609 VG 54 609 VG 54
500 2 s00] 2
1 1 1
400) 400 I
300 300] i
209 200) i
109 100 I
000 4000, 6000. 8000. 10000. 12000 14000. 16000. 18000, 20000 22000 25000 000 4000 6000, G000, 10000, 12000. 14000. 16000 15000 20000, 22000. 25000
Frequency (MHz) H;
Site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project 002423 Project 02423
Mode 11 Mode 1

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-19 of 51

Report No. : FR0D2423C



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2021.03.25

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
12

evel @Buvim)

Date: 2021.03.25

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

|

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
02423
2

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-20 of 51



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20210325 el (a8 Date: 20210325
1300
1200
00|
1000
90|
PERK 74 809 PERK 74
700
AVG 54 609 VG 54
s00]
400 +
300
200)
100]
4000 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. 70000, 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY
:PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Defector Peak
Project 02423
Mode 13

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-21 of 51

Report No. : FR0D2423C




ssamonias. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2021.03.25 evel @Buvim) Date: 20210325

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PEAK 74|
709 700]
609 VG 54 609 VG 54
500 - s00] -
400 1 40,0 4 i
300 300] i
209 200) i
109 100 I

000 4000, 6000. 8000. 10000. 12000 14000. 16000. 18000, 20000 22000 25000 000 4000 6000, G000, 10000, 12000. 14000. 16000 15000 20000, 22000. 25000

Frequency (MHz) H;

Site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project 002423 Project 02423
Mode 114 Mode 14

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-22 of 51

Report No. : FR0D2423C



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2021.03.25

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
115

evel @Buvim)

Date: 2021.03.25

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

|

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
02423
15

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-23 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b LF

Horizontal

Vertical

QP/
Peak

Date: 2021-04-14 el (gBuvim)

Date: 20210414

o)

I —

5
2
-
A4\/ Pt
0. 0 00500

5
s
-

. 3 o
29+
74 i
14

5]

0 100 200 300, 00, 80 900,

5
4

500

2 3 3
Frequency (MH2)

03CHI3-HY

+ QP 3m BILOG_40103 HORIZONTAL
+Peak

002423

52

0. S0 1ol a0 S0 60 7 000
Frequency ()
Site 03CHI3-HY
Condition QP 3m BILOG_40103 VERTICAL
Detector peak
Project 02423
Mode 52

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-24 of 51



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

) @Buvim) Date: 2021.03.25 o 0B Date: 20210325
1300 1300
1200 1200)
1109 09
1009 1000)
]
%09 T %00
700) 70|
500 T 0|
PRI BY) | S orerm
500 50 AR
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :002423 Project 0p2423
Mode 116 Mode 16
A @Bvim) Date: 2021.03.25 el (@Buvim) Date: 20210325
1300 1300
1209 1200)
1109 1109
1009 1000) ;
500 00|
500 80|
700) 700
500 1 60| 1 o
500 T 500 SSsmm——
SRR RPN SN o
400) B
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3 000KHzZ SWT:Auto
Derector +Peak Detector +Peak
Avg . Project ;002423 Project 002423
Mode :16 Mode 116

TEL : 886-3-327-0868 Page Number : C1-25 of 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

1 (¢Buvim) Date: 2021.03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
1000 /-m 1000
900 904
300 80 T
700 T 700
500 60
O S e P TP TR APRT PETET SRS coti S
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode i1 Mode 16
A (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000
S
500 ( s0q)
500 | a0
700 709
500 1! 504 P e ————
400 e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 1002423 Project 1002423
Mode 116 Mode 16

TEL : 886-3-327-0868 Page Number : C1-26 of 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

1 (¢Buvim) Date: 2021-03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
1000 — 1000
900 904
300 80 T
700 i 700
500 60 -
it Nt e A AP el
500 50.0feunsrrecr
400 400
300 300
209 200
109 100
3102320, 240, 2560, 0. 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 17 Mode 17
A (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000
900 PR S 909
500 a0
700 709
609 U e A 54
500 X
T 504 — R
400 g
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 17 Mode 17

TEL : 886-3-327-0868 Page Number : C1-27 of 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+2

Horizontal Fundamental

A (@BuVim)

Date: 2021.03.25

1300)
1200)
109

1000) vaw\
900

500
400)

809 PEAK_BE 74
709
s00)

B TN PPV |

Avg.

900
s00)
700
600 AVG_BE_54]
500

g
s
e oy
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
RBWI000000KHz VEW 2000000k SWT At
Detector :Peak
Peak ot obesza Left blan
Mode 217
00

s
Fenc i

she oy
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
ot obeeza Left blan
Mode 217

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

1 (¢Buvim) Date: 2021-03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
A
1000 s 1000
900 904
w00 | 500 -
700 v 700
500 1 o 60 e
500) D! TP R PPNy S S it s
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 17 Mode 17
A (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000
S
900 904
500 a0
700 709
609 e A 54
500 504 = | S —
400 B e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 17 Mode 17

TEL : 886-3-327-0868 Page Number : C1-29 of 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2021.03.25

9
oyt
1000)
900
s00)
% PEAK_BE 74

o T o sy,

(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
T e S,
Peak Detector :Peak Lef an
217

Mode.

A (@BuVim) Date: 2021.03.25

A A
900
s00)
700
600 AVG_BE_54]

430 2440, 250, 2%

R
e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. oes Loveezs Left blank

Mode. 17

TEL : 886-3-327-0868 Page Number : C1-30 of 51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2021.03.25

100000 s,

PERK_BE 74

o P

50 T M st by

450 7463.2465.2467.2469.2471

4912493.2495.2497. 2500

Frequency (Miz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak

evel (@BuVim)

Date: 2021.03.25

PERK 74|

IS
[ R DD AP SME SR SEREY tat ad

400
300]
200)
100
000 300, 1500 1700, 1%00 2100 2300 2600.  Z700. 3000
Frequency (MHz)
Site 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Deftector Peak

Project :002423 Project 0b2423
Mode 118 Mode 18
1 (@Buvim) Date:2021.03.25 evel (BuVim) Date: 2021.03.25

1300 1300

1200 1200

1109 o)

1000 1000

B 904

09 \ 700

09 X e g e E
500 T 504 —

N e

400 L

309 304

200 200

109 100

1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 002423 Project 1002423
Mode 118 Mode 18

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Vertical Fundamental

A (6Buvim) Date: 2021.03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
ot
1000 T 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
okt
509 RS T—— 60
500 &
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 118 Mode 18
1 (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
tonal 1000
900 904
500 a0
700 709
500 e =~ | G BE 54 L AV 54
500 e 500 =
e i L —
400 L e e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 002423 Project 1002423
Mode 118 Mode 18

TEL : 886-3-327-0868 Page Number : C1-32 of 51
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

1+2 Horizontal Fundamental

1 (@Buvim) Date: 2021.03.25 evol (dBuv Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000 4
900 Aok e 904 }
500 a0 PeiC7a|
700 i 10d | \\
500 : 0. /
S e MRS VWl S PYT———
" - skt e
S0/ e S00f
400 400
309 304
200 200
109 100
3102320, 240 260, 2360, 2400, 2. 2440, 285 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (M)
+03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Project :002423 Project 0p2423
Mode 119 Mode B9
A (@Buvim) Date: 2021-03.25 A dBuvim) Date:2021-03.25
1300 1300
1200 1200
1109 o
1000 1000
900 904 oS

409

309

200 209

100 100

3102320, a0 260, 2380, 2200 s 2040, 24 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (M)
site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Detector +Peak Detector Peak
Project :002423 Project 002423
Mode 119 Mode 19

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Horizontal Fundamental

A (@Buvim) Date: 20210325

mm.,\,,ww\
300

\
o9 MW“*"’WWH "

PEAK_BE74|

Avg.

509
P
00
00
100
T Y. CRE” S w4
eency iy
Site 1 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project 1002423
Mode 119
i oo 0210525
w0
w0
o
s
Rl s
s \
00
50.0 M A +
P
200
0
100
T L N B S
sency s
sie oY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
RBWHIO00 000Kz VBWHI0000Ks 2 SWT-Auto
Detector :Peak
project -obeazs
Mode :19

Left blank
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+2

Vertical

Fundamental

Avg.

) By Dot 20210325 e sovm) Dot 2021.0325
1500 1500
1200 1200
10 10 -
100 oo 1000
200 s0q)
a00) s0q) ST
700) ol 704 \“
w00l 0ol j
. S ————
ool At ot L G VN P s B
100 a0
300 300
200 200)
100 100
Sz = 50 7580 7400 2470 T L SN LR~ =T
Frequeney (i) Freauency (M)
Site 1 03CH13-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project :0D2423 Project :0D2423
Mode :19 Mode 19
) By Dot 20210325 e @som) Date 20210325
1300 1300
1200 1200
1o 10
100 1000 .
o A ] oo .
a0 s00)
700 700
a0l 0l e
50.0) — 50.0) S ————
40.0| ap =
300 300
200 200)
100 100)
Sz, N 780, 7400 N T T Bz 7
Frequency (i) Frequency (i)
site £03CHIZ HY sire £ 03CHIZ HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
 RBWA1000.000KHz VBW:I0.000KHz SWTiAuto  RBWA1000.000KHz VBW:I0000KHz SWTiAuto
Detector :Peak Detector :Peak
Project :002423 Project 1002423
Mode :19 Mode 219
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Page Number

: C1-350f 51



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

s o) e 20210325

w00
1200
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s \ vERwCEE 7S

700/ iy
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it i

500

ad

300

209

109

T N N I T
easonc iy
Site 1 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project :002423
Mode 119
- oot 2021325

1309

1200

109

1009

sagm= N

s !

700 \N

w0 o, e

500) W"’*“MMVM

Py

300

209

109

T . I S e
easenc iy
Site 03cHIzHY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
 RBWHI000.000KHz VBW:I0.000KHz SWT:Auto

Detector :Peak
broject ov2423
Mode :19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

A (@Buvim) Date: 20210325 el (dBuVim) Date: 20210325
1300) 1300
1200) 1200
1100) 0|
1000) - 1000
900) i 900
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700) 700] T
s . ’ 1
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3102320, 2340, 2360, 380, 2400, 220, 2440, 28 000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (MHz) Frequency (HiHz)
Site £ 03CHIZ-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project 002423 Project 1002423
Mode. 20 Mode 20
A (@Buvim) Date: 20210325 el (9Buvim) Date: 20210325
1300) 1300
1200) 1200
1100) g
1000) 1000
1
00| o] 909
w09 it
700)
s00)
500
00
309 Y
200 200)
100 100]
3102320 7540, 2360, 2360, 2400, 220, 2840, 245 000 300 1500, 1700 1900 2100 2300 2600. 2700,
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY. site £ 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto + RBW:1000.000KHz VBW:10.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Project 002423 Project 1002423
Mode. 20 Mode 20
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Ho

rizontal Fundamental

Avg.

o
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70.0| W
s T re—
" -
o
s
Site 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project 1002423
Mode 120
o
-
o N
I —
=
\
. _
500 R
-
Condition : AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL
AT st
Detector :Peak
P
Mode :20

Left blank
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Page Number

: C1-38 of 51



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

1+2 Vertical Fundamental

o

ol ———

o / g ’
!

PERK_74
700) 700]

" et A —

et
509 500yttt
400 400]
300 300
200 200
109 109
3102520, 7340 2560, 2380 2200 20 2040, 20 000 00 500 700 1900 2100 2300 200, 2700,
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project :002423 Project 1002423
Mode :20 Mode 20
1 (6Buvim) Date: 2021-03.25 el (@Buvim) Date: 20210325
1300 1300
1200 1200)
1109 10,
1009 1000] 1
900 g 900
300 500
509 509 e ——
400 g -
300 300
200 200
109 109
3102520, 2340, 2560, 2380, 2200 220, 2040, 245 000 300, 1500 1700 1900 2100 2300. 2600, 2700,
Frequency (MHz) Freavency (MH2)
site +03CHI3-HY site $03CHI3-HY
Condition + AVG_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :002423 Project 002423
Mode :20 Mode. i20

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Vertical

Fundamental

Avg.

v

\
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500 LS TN s | p—
400
300
200
109
430 2w, 2250 2260 2470, 250, 250, 2500
Frequency (MHz)
site +03CHI3-HY
Condition + AVG_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHzZ SWT:Auto
Detector +Peak
Project :002423
Mode :20

) (@suvimy Date: 20210325
1300
1200
1100
1000t s e,
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500 Bty
500 Moy
100
200
200
100
TR 70 7as0. 7 a0, 70 700
Froquency (Hr)
Site 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Detector +Peak
Project :0D2423
Mode 120
) @Buvimy Date: 2021.03.25
1300
1200
1100
1000
e A e,

Left blank
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR0D2423C

00
90.0] e 90.0/
60.0) T W{l 60.0|
o s arsibnp ol
o DR O SR SUO FU S e
o
o
Site 2 03CHI3-HY Site 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project :0D2423 Project 1002423
Mode 21 Mode 21
s
90.0] o 90.0/ 1
d
509 T g 500) — T —
40.0| 40,0
o
Condition : AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
3RS GO ST 0ot VoW Dok e
Detector :Peak Detector :Peak
Mode rat Mode :21
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FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Horizontal Fundamental

A (@Buvim)

Date: 2021-03.25

900) o S b Nt s
800 PEAK_BE74|
700)

Avg.

P S P Sy
w0 /\mﬂw = N

Moo

500

400

300

200

100

a0 20 7450 2460 2470 240, 7490 7500
Freauency (WHz)
site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :002423
Mode s21
) @B Date: 2021.03.25

1300

1200

1109

1009

900)

\ AVG_BE 54|

500 ot
100
300
200
100
TR TS 70 7ac0. 77t 7as0, 70, 700
Frequency (Hr)
site £03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBWF1000.000KHz VBW:10.000KHz SWT:Auto
Detector :Peak
Project <0p2423
Mode :21

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - L

1+2 Vertical Fundamental

) @B Date: 2021.03.25 el (@Buvim) Date: 2021-03.25
1300 1300)
1200 1200
1109 1100
1000 1004
900) 90|
300) 500 vEiCT
700 700] \\‘u
509) 60|
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5102320, 740 7 7300 7400 20 2440, 24 00 00 500 1700 1900 2100 7300 2500 2700
Frequency (WHz) Frequency (WHz)
Site 2 03CHI3-HY Site 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project :0D2423 Project 1002423
Mode s21 Mode 21
) @B Date: 2021-03.25 el (@BuVim) Date:2021-03.25
1300 1300)
1200 1200
1109 1100
1009 1004 -
90.0] Ao 90.0/
300) 500
700) 704
500) 600
500) b 500 T=
40.0| B =
300 304
200 204
100 100
07320, 0. 7500, 7300, 7400, . 2440, 245 00 00 500 1700 1900 700 7300 2500 2700
Frequency (WHz) Frequency (HH2)
site $03CHI3-HY site $03CHIZ-HY
Condition : AVG_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
< RBW:1000.000KHz VBW:10.000KHz SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project <0p2423 Project :002423
Mode s21 Mode s21

Avg.
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2021-03.25

S IS S——
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i,
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430

Condition

Detector
Project

Mode.

2840, 260, 2470,
Frequency (MHz)

+PEAK_BE_74 3m HORN_9120D>_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2280, 2490, 250

Left blank

Avg.

A (@Buvim)

Date: 2021-03.25

T e B et

\\mﬂ woses
bt i S ——

site

430 2840,
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Detector
Project

Mode.

260, 2470,
Frequency (MHz)

+ AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

280, 2490, 250

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Horizontal Vertical

) aBovim) Dates 2021.03.26 i Date: 20210326
1300 1300
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1100 o)
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%09 900
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(b requency (WHz)
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak Detector +Peak Detector Peak
Project :0D2423 Project 0D2423
Mode 116 Mode 16

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.
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Date: 2021.03.26
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PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak

02423

17

25000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-46 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2021.03.26

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
118

0
Frequency (MHz)

00, 14000 16000, 18000, 20000. 22000 25000
y ()

evel @Buvim)

Date: 20210326

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

)

000 4000 6000, G000, 10000 12000. 14000. 16000 15000 20000, 22000. 25000
H;

Site
Condition
Detector
Project
Mode

03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
02423
18

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-47 of 51



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

1+2 Horizontal Vertical

s0d
wog
o
800 PEAK 74| 200 PEAK 74
600 AVG_54] 60.0) AVG_54)
g : .
40,0 1 40.0] 1
. i oo T
Site 1 03CHI3-HY Site 03CHI3-HY
Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak Derecror ek
Project :0D2423 Project 0D2423
Mode 119 Mode 19

Avg.

TEL : 886-3-327-0868 Page Number : C1-48 of 51
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2021.03.26

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-H!

00, 14000, 16000, 1000 20000, 22000,
y ()

0
Frequency (MHz)

v
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
20

25000

evel @Buvim)

Date: 20210326

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

|
|
|
[

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHI3-HY
PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak

02423

20

25000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-49 of 51



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

1+2

Horizontal

Vertical

Peak
Avg.

A (@BuVim)

Date: 2021.03.26

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-H!

00, 14000, 16000, 1000 20000, 22000,
y ()

0
Frequency (MHz)

v
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
s21

25000

evel @Buvim)

Date: 20210326

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
02423
21

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-50 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 Full (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE40 Full LF

1+2

Vertical

QP/
Peak

Date: 20210414 el (dBuVim) Date: 20210414

743
685
629
574 -
514

o

451]

' I
o c s
i b i
2n4 ot
b T A

2o 23 S 4

14 M\‘N

4
5]

R T N T TR I

400
343

+ QP 3m BILOG6_40103 HORTZONTAL

00 300 4m.
Frequency (MHz)

Site £ 03CHI3-HY
Condition QP 3m BILOG_40103 VERTICAL
Defector +Peak

Project 02423

Mode s21

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-51 of 51




ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

<Plus W3006>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental

A @Buvim) Date: 2021-03.26 el By Date: 2021-03.26
1300 1300
1200 1200
110 o
1000 e 1000
900 ya 90
w /
700 p 704
50.0) /’\1 600] f
- ]Sttt
500 50,0 St ks et ottt
400 40
309 304
209 200
100 100
S0 2520 7540 7560 750 2400 s 000 00 4500 700 1900 700, 7300 700, Z700. 0
Freauency (MHz) Freauency (MH2)
site +03CHI3-HY site 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :002423 Project op2423
Mode i22 Mode 22
A (6Buvim) Date: 2021.03.26 el (@Buvim) Date: 20210326
1300 1300
1200 1200
10 o) n
1000 P 1000
900 A 90

700) 700
609 I A 509l /) G54
500 %

/ 500 i i i — S e——
and Py -
300 300
209 209
100 100
S0 =D 6. E oo 3ws o e wEm w0 T a0 w30 270 o
reauency (o Heauency (Wit
site 03cH1z Y site 03CHIZ HY
Condition : AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
{RBW-1000.000KHz VBW:0010KHZ SWT:Auto REW-1000000KHz VBW:0010KHZ SWT:Auto
Detector :Peak Detector :Peak
Avg . Project ;002423 Project 002423
Mode 122 Mode 122

TEL : 886-3-327-0868 Page Number : C2-1 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Vertical Fundamental

1 (¢Buvim) Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 p 1000
900 904
300 80 T
700 700
509 1 1 60 o)
500 50,0 it s s A
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 122 Mode 22
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o) .
1000 7 1000
900 904
500 a0
700 709
609 e A 54
500 504 S R Ee—
400 B
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 122 Mode 22

TEL : 886-3-327-0868 Page Number 1 C2-2 of 50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700
i PP U " A oo I e e
s bt midpen byt SOV S -
500 Y .
400 400
300 300
209 200
109 100
3102320, 240, 2560, 260 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode i3 Mode 2
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
500 a0
700 700
500 L o0 ]
T
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode :23 Mode 23

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-3 of 50



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2021.03.26

PEAK_BE 74

Site

410 2420 2430 240, 2450 2460 2470 2a%0.
Frequency (1Hz)

+03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :0p2423
23

Mode.

20, 2500

Left blank

Avg.

1 (@BuVim)

Date: 2021.03.26

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

ﬁ\
0
L

AVG_BE_54]

Site

410 2420, 2430 2a0. 2450 2460 2470 24%0.
Froquency (Hz)

+03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project :0p2423

Mode.

20, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-4 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700
w0 : 4
b -
509 T [ A ———
400 400
300 300
209 200
109 100
3102320, 240, 2560, 2360 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode i3 Mode 2
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 7~ 1000
900 i 904
500 a0
700 j 709
509 3 o s0q) 7
SR pro——
400 B e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode :23 Mode 23

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-5 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2021.03.26

100.0| m\\
o /
709 /

50.0 -

PEAK_BE 74

300
209
109

(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
T e S,
Peak Detector :Peak L ef an
123

Mode.

1 (@BuVim) Date: 2021.03.26

g
N
\
L |AvG_BE 54|
o

410 2420, 2430 2a0. 2450 2460 2470, 240, 2400, 2500
Froquency (Hz)

e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. oes Loveezs Left blank

Mode. 23

TEL : 886-3-327-0868 Page Number : C2-6 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

A (6Buvim) Date: 2021-03.26 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000+t 1000
900 904
209 PEAK BE 74 80 PERKL74
700 | 700
500 . 60
500 O VU U G AR el i K ntn e
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode ‘24 Mode 24
1 (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000f 1000
900 A\ 904
N
809 \ 80
700 709
609 GG 54| e A 54
500 504 =
400 B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project 1002423 Project 1002423
Mode ‘24 Mode 24

TEL : 886-3-327-0868 Page Number 1 C2-7 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

A (@BuVim) Date: 2021.03.26 evel (@BuVim) Date: 20210326
1300) 1300
1200) 1200
109 g
1000]~ 1000
~C
900) \ 900

00 IPEAK_BE 74| 809 PERK 74|
709 700]
s00) s00)

S i,

S RV SRV !
500 0.0 Sl
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode ‘24 Mode 24
1 (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 GG 54| e A 54
500 o~ 509
400 B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode ‘24 Mode 24

TEL : 886-3-327-0868 Page Number : C2-8 of 50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FROD2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

1 (0B

Date: 2021.03.26 o 0B Date: 20210326
1300 1300
1200 1200)
1109 09 4
1009 ! 1000)
s00 90|
809 809 PERK 74
700 i 704 ; \
500 0| 4
A J P e e—————
500 Y IRV EST RS s
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :002423 Project 0p2423
Mode :25 Mode 25
A @Bvim) Date: 2021.03.26 el (@Buvim) Date: 2021.0326
1300 1300
1209 1200)
1109 1109
1009 1000) T
500 = 00|
500 80|
700) 700 ‘
o0 - sodl I G54
509 e 500 ﬂ’f’,ﬂj A e e |
400) 00
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_91200_1241 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project ;002423 Project 002423
Mode :25 Mode :25

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number . C

2-9 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

A (@BuVim)

Date: 2021.03.26

.WMWWWM‘“"

evel (@B

Date: 20210326

PERK 74|

i/ N——

Joneo
509 500 st ol et gt
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 1500 1700, 2100 200 2800 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode :25 Mode 2
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 — 1000
900 904
500 a0
700 709
609 e A 54
i B — ———— s0q] ——
400 B e S
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 02423
Mode :25 Mode 2

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-10 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 /Wv‘\ 1000
900 904
300 80 T
700 700
o , e
T - IP———
500 ko L e
400 400
300 300
209 200
109 100
3102320, 240, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 126 Mode 2
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
00 [ 90|
500 a0
700 \ 709
609 e A 54
500 504
400 Y I B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 126 Mode 26

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-11 of 50



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2021.03.26

g’

PEAK_BE 74

i, ™ )
ittt

Site

410 2420 2430 240, 2450 2460 2470 2a%0.
Frequency (1Hz)

+03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :0p2423
26

Mode.

20, 2500

Left blank

Avg.

1 (@BuVim)

Date: 2021.03.26

1300
1200
1109
1000
509
500
700
500

400
309
200
109

R

AVG_BE_54]

Site

410 2420, 2430 2a0. 2450 2460 2470 24%0.
Froquency (Hz)

+03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project :0p2423

Mode.

20, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-12 of 50



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

1 (¢Buvim) Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 e 1000
900 904
300 80 T
700 700
o M o SFRRNIIOTPRISRG Y S Lo L
500 50.0panpuantde O
400 400
300 300
209 200
109 100
3102320, 240, z 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 126 Mode 2
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
A
900 W a0
500 a0
100 \ 700
|
609 e A 54
500 . 504
B E——
400 400
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 126 Mode 26

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-13 of 50



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2021.03.26

i
HW""L\
A

[

PEAK_BE 74

T

Site
Condi

410 2420 2430 240, 2450 2460 2470
Frequency (1Hz)
+03CHI3-HY
ition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :0p2423
Mode. 26

2480,

20, 2500

Left Blank

Avg.

1 (@BuVim)

Date: 2021.03.26

AVG_BE_54]

1

Site
Condi

Dete

410 2420, 2430 240, 2450 2460 2470
Froquency (Hz)
+03CHI3-HY
ition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
ctor :Peak

Project :0p2423
Mode. 26

2a80.

20, 2500

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-14 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

A (6Buvim) Date: 2021-03.26 evel (@Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
100,010yt 1000
900 904
09 PEAK_BE 74 80 PERKL74
700 700
gy =
c00 B ST T 9 e
500 P U IV e
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Froquency (MHa)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode s27 Mode 27
1 (@Buvim) Date: 2021.03.26 evel (@BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
B 904
500 a0
700 700
609 GG 54| e A 54
500 504 R ——C——
400 B e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Froquency (MHa)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 02423
Mode i27 Mode 27

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-15 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

A (6Buvim) Date: 2021-03.26 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 o= 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
7
B e 4
Wit i
500 500 s
400 400
300 300
209 200
109 100
7460 2463.2465.2467.2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode s27 Mode 27
1 (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
snnv_\f\ 90.0)
500 % a0
700 A 709
609 GG 54| e A 54
500 504 =
400 B e e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 02423
Mode 27 Mode 27

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-16 of 50



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20210326 el (a8 Date: 20210326
1300
1200
00|
1000
90|
PERK 74 809 PERK 74
700
AVG 54 609 VG 54
s00]
400 :
300
200)
100]
4000 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. 70000, 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY
:PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Defector Peak
Project 02423
Mode 22

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-17 of 50

Report No. : FR0D2423C




ssamonias. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak
Avg.

A (@BuVim) Date: 2021.03.26 evel @Buvim) Date: 20210326

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PEAK 74|
709 700]
609 VG 54 609 VG 54
500 - s00] 2
400) 1 400 1 i
300 300] i
209 200) i
109 100 I

000 4000, 6000. 8000. 10000. 12000 14000. 16000. 18000, 20000 22000 25000 000 4000 6000, G000, 10000, 12000. 14000. 16000 15000 20000, 22000. 25000

Frequency (MHz) H;

Site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project 002423 Project 02423
Mode 23 Mode 23

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-18 of 50

Report No. : FR0D2423C



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2021.03.26

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
24

evel @Buvim)

Date: 20210326

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

|

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
02423
24

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-19 of 50



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20210326 el (a8 Date: 20210326
1300
1200
00|
1000
90|
PERK 74 809 PERK 74
700
AVG 54 609 VG 54
s00]
400 .
300
200)
100]
4000 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. 70000, 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY
:PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Defector Peak
Project 02423
Mode 25

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-20 of 50

Report No. : FR0D2423C




ssamonias. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak
Avg.

A (@BuVim) Date: 2021.03.26 evel @Buvim) Date: 20210326

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PEAK 74|
709 700]
609 VG 54 609 VG 54
500 - s00] 2
400) 1 400 1 i
300 300] i
209 200) i
109 100 I

000 4000, 6000. 8000. 10000. 12000 14000. 16000. 18000, 20000 22000 25000 000 4000 6000, G000, 10000, 12000. 14000. 16000 15000 20000, 22000. 25000

Frequency (MHz) H;

Site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project 002423 Project 02423
Mode 26 Mode 2

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-21 of 50

Report No. : FR0D2423C



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2021.03.26

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
27

evel @Buvim)

Date: 20210326

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

|

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
02423
27

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR0D2423C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g LF

Vertical

QP/
Peak

Date: 20210414 el (dBuVim) Date: 20210414

743
685
629
574 -

e
514

+ @P 3m BILOG_40103 HORTZONTAL

157,
p 00—
3 5 5 343 13
= 3 —
P B 284 o
g i s - - ‘ —
K 4 M‘W
nal
51
T I N T T T N NS N e
Freauoncy ()
Site +03CHI3-HY
Condition QP 3m BILO6_40103 VERTICAL
Detector : Peak
Project 0D2423
Mode :25

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-23 of 50




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Horizontal

Fundamental

1 (0B

) Date: 20210326

o 0B Date: 20210326
1300 1300
1200 1200)
1109 09
1009 e 1000)
s00 90|
/
509 M 509 PEAICTA
700) 70|
oido
9 it 09 o e
500 50,0 it ki bk
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHI3-HY site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :002423 Project 0p2423
Mode :28 Mode 28
A @Bvim) Date: 2021.03.26 o1 0Buvm) Date: 2021.0326
1300 1300
1209 1200)
1109 1109
1009 1000) 5
500 ~ 00|
500 80|
700) 700
500 60| o
500 500 =
400) 0 g
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3 000KHzZ SWT:Auto
Derector +Peak Detector +Peak
Avg . Project ;002423 Project 002423
Mode :28 Mode :28

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

1 (¢Buvim) Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 e 1000
900 904
300 80 T
700 . 700
500 60
s Wt idonmastie o ne]
500 50,0 e b it
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode i28 Mode 28
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
i
900 904
500 a0
700 709
609 e A 54
500 g 500 ———
400 00—
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode :28 Mode 28

TEL : 886-3-327-0868 Page Number 1 C2-25 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

1 (¢Buvim) Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700
500 B 60 /
- et s T sl
sogf Y
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 129 Mode 29
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
900 oy 904
500 a0
700 700
609 e A 54
500 — 504 —
400 e T
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 129 Mode 29

TEL : 886-3-327-0868 Page Number : C2-26 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

1+2 Horizontal Fundamental

A (@Buvim) Date: 20210326
1309

1209

1100

1000 oS

s0d \

809 PEAK_BE 74
709 -~

s00) T —
500
400)
300
209
109
430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak R e Left blank

Mode.

A (@BuVim) Date: 2021.03.26

1300
1200
1109
1000

g0~ T
s00)
700
s00)
1y AVG_BE_54]

500 e 1

400
309
200
109

e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. roes Loveezs Left blank

Mode. 29

TEL : 886-3-327-0868 Page Number 1 C2-27 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2021.03.26

-

o

a1

Site
Condition

Detector
Project
Mode

3102320,

2340, 2360, 2380, 2400, 2420, 2440, 2450
Frequency (Hz)

+03CHI3-HY

+PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+Peak
:0p2423
29

Date: 20210326

PERK 74|

300, 1500, 1700, 1500 2100 2300, 2500,

Frequency (MHz)
03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Peak

02423

29

2700, 3000

Avg.

A (@BuVim)

Date: 2021.03.26

St

Site
Condition

Detector
Project
Mode

3102320,

2340, 2 2200, 2420, 2440, 2450

2380,
Froquency (1Hz)

+03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Date: 20210326

VG 54

300, 1500, 1700,

1900,
Froquency (MHz)

+03CHI3-HY

AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

2100 z300. 2500,

2700, 3000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-28 of 50




ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2021.03.26

o—
-

s00)
709

PEAK_BE 74

MWWW

o

" T,
ad

300
209
109

(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
T e S,
Peak Detector :Peak Lef an
129

Mode.

A (@BuVim) Date: 2021.03.26

1300
1200
1109
1000

%0
09
700
a0
W G BE 5

500 e 1
400)

300
209
109

R
e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. roes Loveezs Left blank

Mode. 29

TEL : 886-3-327-0868 Page Number 1 C2-29 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

A (6Buvim) Date: 2021-03.26 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 breguteliepisgi 1000|
900 904
209 PEAK BE 74 80 PERKL74
700 NWWWM 700
4
500 60
b W - B O OO P el b aam i o
509 500 aopmepenblos Aol
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 130 Mode 20
1 (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
sogf e 904
500 a0
700 709
609 GG 54| e A 54
500 T X
S - 504 § ——
400 L e e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 130 Mode 30

TEL : 886-3-327-0868 Page Number : C2-30 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Vertical Fundamental

A (6Buvim) Date: 2021-03.26 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 Tt Rl 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
p G S ———
509 50.0hisp b
400 400
300 300
209 200
109 100

7460 2463.2465.2467.2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto

Detector +Peak Detector Peak

Peak Project :0D2423 Project 0D2423
Mode 130 Mode 20

1 (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26

1300 1300
1200 1200
1109 o)
1000 1000

o007 = 90|
s00) s00)
700 700)
600 AVG_BE_54] 609 VG 54
500 s00]

- — -
400 e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 130 Mode 30

TEL : 886-3-327-0868 Page Number : C2-31 of 50
FAX : 886-3-327-0855



SPORTON LAB. FCC

RADIO TEST REPORT Report No. : FROD2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+2

Horizontal Fundamental

) @Buvim) Date: 2021.03.25 evel (@Buv: Date:2021.03.26
1300 1304)

1200 1200)

1100 1100

100.0| 100.0| !

90.0| s 90.0/

300 804 PeaicTal
700 700

DO PP WU TR Wwwww&w} thwwkw‘“‘w "

Avg.

500 50.0 ikt
409 400
309 309
200 200
100 100
3102320, 240, 260, 280, 2200, s 2040, 245 000 300, 1500 1700 1900 2100 2300 2500, 2700, 3000
Frequency (MHz) Freauency (M)
$03CHI3-HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :002423 Project 0p2423
Mode :31 Mode :31
1 (dBuvim) Date: 20210326 A (dBuvim) Date: 20210326
1309 1300)
1209 1200)
1109 o
1009 1000] ;
904 AN R 900 ’
w00 \ s0d
700 709
P \‘w s0q
500 - s0q] EaLY
S ——— SRS S - DU ST R———
409 400]
309 309
200 209
100 100
3102320, a0 260, 2380, 2200 s 2040, 24 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (M)
site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak Detector Peak
Project :002423 Project 002423
Mode :31 Mode 31

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-32 of 50



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Horizontal Fundamental

A (@Buvim)

Date: 2021-03.25

90.0) "“”"MA'M"\

Avg.

MWW
700)

" o —

s00 \ e T

700 ‘\m

o0q A Mg, :

509

P

00

00

100

T Y. CRE” S~ 4
sy iy
Site 1 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project :0D2423
Mode 131
i oo 20210528

w0

w0

o

s

209

00)

309

200

100

430 2840, 250, 260, 2470, 2480, 2490, 250
Frequency (MHz)
site $03CHI3-HY.
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Detector +Peak
Project 002423
Mode. 131

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

A 6Buvim) Date: 2021.03.26 el (@Buvim) Date: 20210326
1300 1300]
1209 1200)
1109 0,
!
1009 P 1000]
904 90
200 800 T
700 T 700] J L
609 60
i, ey SO ———
SRRV Y T s
509 500tk o
400 400]
300 300
200 200
109 109
3102520, 7340 2560, 2380 2200 20 2040, 20 000 00 500 700 1900 2100 2300 200, 2700,
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project :002423 Project 1002423
Mode :31 Mode 31
1 (6Buvim) Date: 2021-03.26 el (@Buvim) Date: 20210326
1300 1300
1200 1200)
1109 10,
1009 1000] T
%04 el e 909
300 500
700 700
500l - e 509
400 409
300 300
200 200
109 109
3102520, 2340, 2560, 2380, 2200 220, 2040, 245 000 300, 1500 1700 1900 2100 2300. 2500, 2700,
Frequency (MHz) Freavency (MH2)
site +03CHI3-HY site $03CHI3-HY
Condition + AVG_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :002423 Project 1002423
Mode :31 Mode. :31

TEL : 886-3-327-0868 Page Number : C2-34 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Vertical

Fundamental

Avg.

- AVG_BE 54|
50.0) B e
00)
309
200
100
430 2840, 250, 260, 2470, 2480, 2490, 250
Frequency (MHz)
site $03CHI3-HY.
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak
Project 002423
Mode. 131

A 9BuVim) Date: 2021-03.26
1300
1209
1109
1000 sy
904 \
209 PEAK BE 74
709 -
ws s,
509
400
300
200
109
450 2440 245, 2460, 2470 2480, 225, 500
Frequency (MHz)
site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :002423
Mode :31
A 9BuVim) Date: 2021-03.26
1300
1200
1109
1009

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

A (dBuVim) Date: 20210320 evel (dBuvim) Date: 2021.03.26
1309 1300
1200 1200
109 ol
1000
I g 1000
%09 904
500
700 700] / \
600 il \
o 60 FR——
509 500 svanpeme i Nt bl
400 400
309 304)
29 200
109 100
3102320 2340, 2360 2380 2400 2420 2440. 28 000 00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3-HY Site 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode :32 Mode 2
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
900 ot e 904
500 a0
700 700
500 60
509 el s0q) =
I R e U B
400 a00P=
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:10000KHz SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 132 Mode 32

TEL : 886-3-327-0868 Page Number : C2-36 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2021.03.26

1300)
1200)
109

100t it

s00
800) PEAK_BE 74
700
600 it
T
AM“MMWMWW_M

500
400
300
209
109

(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
T e
Peak Detector :Peak Lef an
132

Mode.

A (@BuVim) Date: 2021.03.26

1300
1200
1109
1000
S0
500

|
a0 \

50.0 WMMWMMM,@

400)

AVG_BE_54]

300
209
109

R
e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector :Peak
Avg. oes Loveezs Left blank

Mode. 132

TEL : 886-3-327-0868 Page Number 1 C2-37 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

1 (¢Buvim) Date: 20210326 evel (Buvim) Date: 2021.03.26
1300 1300
1200 1200
1109 ol
1000 e 1000
900 f 904
700 700] R
500 1 60 i
" popasntoterior e | Moottt
500 50.0fscpop AN At
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 132 Mode 32
A (@Buvim) Date: 2021.03.26 evel (BuVim) Date: 2021.03.26
1300 1300
1200 1200
1109 o)
1000 1000
909 T 909
500 a0
700 709
500 i 60
500 L™ 504
400 apgTT
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:10000KHz SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 132 Mode 32

TEL : 886-3-327-0868 Page Number : C2-38 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2021.03.26

1000ttt bt s,

\‘,‘ PEAK_BE 74
WWMMM ;

430

Site
Condition

Detector
Project
Mode

2460,

3 0. 2480, 2490, 2
Frequency (Hz)

+PEAK_BE_74 3m HORN_91200_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 2021.03.26

1300
1200
1109
1000

Y i S

500
700
500
500
400
309
200
109

!

MMnW —

430

Site
Condition

Detector
Project
Mode

2% 2a80. 2490, 2

0. 2470,
Froquency (1Hz)

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number




ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - L

1+2 Horizontal Fundamental

) (@suvimy Date: 20210326 o (aBavim) Date: 20210326
1300 1300
1200 1200
1100 1100
1000 1000
900 900
= 0o PEAK 74
700 704
500 T 60 o
i ori———
stz A
500] el 50,0 et sngmatoscistnt
100 400
200 209
200 209
100 100
0770 D 76 7360 70 D PO G0 w00 0 W00 1600 70 700 0o 700
Frequency (Hr) Frequency ()
site £03CHIZ-HY site $03CHIZ-HY
Condition  :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120>_1241 HORTZONTAL
+ RBW1000.000KHz VBW-3000.000KHz SWT:Auto + RBW:1000.000KHz VEW:2000.000KHz SWT:Auto
Detector Peak Defector peak
Project <0p2423 Project <0p2423
Mode. 133 Mode 33
) @Buvimy Date: 20210326 o aBuvm) Dote: 20210326
1300 1300
1200 1200
1100 100
1000 1000 ;
900 500
300 50
700 709
500 60 w5
s00) S ——
400
300
200 204
100 109
0TS0, 0 760, 750, 70 . Tada. 70 0 W00 0h 0 1600 70 B0 700 700
Freaquency (Hr) Freauency (Hz)
site £03CHIZ-HY site £03CHI3-HY
Condition  :AV6_BE_54 3m HORN_9120>_1241 HORIZONTAL Condition : AVG_54 3m HORN_9120D_1241 HORIZONTAL
: RBWF1000.000KHz VBW:10.000KHz SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Defector Peak Detector Peak
Project <0p2423 Project <0p2423
Mode. 133 Mode 133

Avg.

TEL : 886-3-327-0868 Page Number 1 C2-40 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Horizontal

Fundamental

Avg.

R s———
i

S

AVG_BE 54|
500
00)
309
200
100
430 2840, 250, 260, 2470, 2480, 2490, 250
Frequency (MHz)
site $03CHI3-HY.
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak
Project 002423
Mode. 133

oo
o
T
00— et W»«.\
\
w0 e ;
.y
]
N
Site 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Detector eak
Project :0D2423
Mode 133
oo
e
[

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - L

1+2 Vertical Fundamental

A (@Buvim) Date: 20210326 el (dBuVim) Date: 20210326
1300) 1300
1200) 1200
1100) 0|

1000) 1000
900) 900
300 s00) T

70 w«"“‘w 70d /
a0 s0d K
: WWMMWWWW‘M rortririon]

509 50
400 400]
300 300
200 200
109 109
3102520, 7340 2560, 2380 2200 20 2040, 20 000 00 500 700 1900 2100 2300 200, 2700,
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project :002423 Project 1002423
Mode :33 Mode 33
1 (6Buvim) Date: 2021-03.26 el (@Buvim) Date: 20210326
1300 1300)
1200 1200)
1109 10,
1009 1000] T
%04 e 909
300 500
700 700
609 60 wE
50.0) et 50.0) | N
I e
400 409
300 300
200 200
109 109
3102520, 2340, 2560, 2380, 2200 220, 2040, 245 000 300, 1500 1700 1900 2100 2300. 2600, 2700,
Frequency (MHz) Freavency (MH2)
site +03CHI3-HY site $03CHI3-HY
Condition + AVG_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :002423 Project 1002423
Mode :33 Mode. :33

Avg.

TEL : 886-3-327-0868 Page Number 1 C2-42 of 50
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2021-03.25

100

e g

900) /

800 PEAK_BE74|
700) by,

g

430

Site
Condition

Detector
Project
Mode

260, 2470,
Frequency (MHz)

+PEAK_BE_74 3m HORN_9120D>_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2280, 2490, 250

Left blank

Avg.

A (@Buvim)

Date: 2021-03.25

e,

\

\‘w ’ G o 54
b

R

430

site

Condition

Detector
Project
Mode.

260, 2470,
Frequency (MHz)

+ AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

280, 2490, 250

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

Report No. : FR0D2423C




ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Horizontal Vertical

s0d
1wog
o
800 PEAK 74| 200 PEAK 74
809 AVG 54 09 Avg 54|
g
40,0 1 40.0] 1
. ST T
Site 1 03CHI3-HY Site 03CHI3-HY
Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak Deretror ek
Project 1002423 Project 0D2423
Mode 128 Mode 28

Avg.

TEL : 886-3-327-0868 Page Number : C2-44 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

1+2

Horizontal

Vertical

Peak
Avg.

A (@BuVim)

Date: 2021.03.26

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-H!

00, 14000, 16000, 1000 20000, 22000,
y ()

0
Frequency (MHz)

v
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
29

25000

evel @Buvim)

Date: 20210326

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

'i
|
|
[

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHI3-HY
PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak

02423

29

25000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-45 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2021.03.26

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
130

0
Frequency (MHz)

00, 14000 16000, 18000, 20000. 22000 25000
y ()

evel @Buvim)

Date: 20210326

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

|

000 4000 6000, G000, 10000 12000. 14000. 16000 15000 20000, 22000. 25000
H;

Site
Condition
Detector
Project
Mode

03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
02423
30

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-46 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

1+2 Horizontal Vertical

1 (dBuVIm) Date: 2021-03-26 el (dBuV/m) Date: 20210326

1300 1300
1200 1200
1100 110,
1000 1000
900 00|
800 PEAK 74 e00) PEAK 74|
70,0 00|
600 AVG 54 600 AVG 54
500 2 500/ >
400 1 40,0 1 J‘
300 300] |
200 200] i
100 100 ‘

000 4000. 6000. 8000 10000. 12000 14000. 16000. 18000. 20000 22000. 2501 000 4000, 6000, 8000. 10000. 12000. 14000. 16000. 18000 20000. 22000. 250

y (MHz) Frequency (HHz)
Site :03CHI3-HY Site +03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector + Peak
Project 002423 Project 1002423
131 Mode :31

Peak e

Avg.

TEL : 886-3-327-0868 Page Number : C2-47 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

1+2

Horizontal

Vertical

Peak
Avg.

A (@BuVim)

Date: 2021.03.26

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHI3-H!

00, 14000, 16000, 1000 20000, 22000,
y ()

0
Frequency (MHz)

v
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak
002423
32

25000

evel @Buvim)

Date: 20210326

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

|
|
|
[

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHI3-HY
PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak

02423

32

25000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2021.03.25

PERK 74

VG 5

site

000 4000, 6000. 8000, 10000. 12000 14000. 16000 13000 20000 22000. 25000
o (M)

Condition
Detector
Project

Mode.

$03CHI3-HY
:PEAK_74 3m HORN_9120D_1241 HORIZONTAL
k

+Peal
:0p2423
:33

evel (@BuVim)

Date: 2021.03.26

1300
1200
ol
1000
904
80

PERK 74

700]
s00)

VG54

504
400
300
200

100

000 4000, 6000, G000 10000 12000. 14000. 16000. 13000, Z0000. 22000. 25000
requency (Miz)

site
Condition
Detector
Project
Mode

03CHI3-HY

:PEAK_74 3m HORN_9120D>_1241 VERTICAL

Peak

1002423
33

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-49 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE40 Full LF

1+2 Horizontal Vertical

Date: 20210414 el (dBuVim) Date: 20210414

A (@Buvim)

4517] 451]
- so0f—]

5
243 5 s 243 n
; ]
208 VN i 24 f
24 / 2 2
174 i |
M Mww
4 4
51 51
T I NN S T U B T
Frequency () Freauency (i)
Site :03CH13-HY Site. :03CHI3-HY
Condition : QP 3m BILO6_40103 HORIZONTAL Condition QP 3m BILO6_40103 VERTICAL
Detector : Peak Detector : Peak
Project :0D2423 Project 0D2423
Mode 150

50

Q P / Mode
Peak

TEL : 886-3-327-0868 Page Number : C2-50 of 50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

<P1027365-101>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

1 (0B

Date: 2021.0324 o 0B Date: 2021.0324
1300 1300
1200 1200)
1109 — 09
1009 1000)
s00 90|
809 809 PERK 74
700 j 700
50,0 ;- wr 60.0)
- r————
500 50 0t b
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :002423 Project 0p2423
Mode 134 Mode 34
A @Bvim) Date: 2021.03.24 el (@Buvim) Date: 2021.0324
1300 1300
1209 1200)
1109 1109
P
1009 1000)
500 00|
500 80|
700) 700
500 60| o
500 = . 500 +— i E|
400 B
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_91200_1241 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project ;002423 Project 002423
Mode 134 Mode 134

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3-1 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2021-03.24 evel (Buvim) Date: 2021.03.24
1300 1300
1200 1200
1109 ol
1000 1000
900 904
209 800 PERKL74
700 700
500 e 60
S——— Po———
s0g 50,0 At b A
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode E Mode 24
A (@Buvim) Date: 2021.03.24 evel (BuVim) Date: 2021.03.24
1300 1300
1200 1200
1109 o)
1
1000 o 1000
900 904
500 a0
700 709
609 e A 54
500 504 4
O B = T
400 T
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 02423
Mode 134 Mode 34

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3-2 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

1 (¢Buvim) Date: 2021-03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
1000 =N 1000
909 \ 509
300 \ 80 T
700 700
s ‘ | |
o - “
s0g 500 Ak
400 400
300 300
209 200
109 100
3102320, 240, 2560, 2 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 135 Mode 5
A (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
ws !
500 ¥ 504 R e =
400 = 00—
309 304
200 200
109 100
07320, a0, 7560, 750 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 135 Mode 35

TEL : 886-3-327-0868 Page Number : C3-3 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2021.03.25

/’V\
900
809 PEAK_BE 74
709

Ot i

410 2420 2430, 240, 2450 2460 2470, 24s0.  2490. 2500
Frequency (1Hz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+Peak

Peak R e Left blank

Mode.

1 (@BuVim) Date: 2021.03.25

s00)
700 \
600 AVG_BE_54]

emencs
e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. oes Loveezs Left blank

Mode. 35

TEL : 886-3-327-0868 Page Number : C3-4 of 50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2021.03.25

evel (dBuvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
1000 = 1000
900 904
300 80 T
700 700
\
- e sninwwumwwwwww bRt
500 S0
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 135 Mode 5
A (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000
500 a0
700 709
609 i e A 54
500 504 ¥
I M —
400 B R
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 135 Mode 35

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3-5 of 50



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2021.03.25

ol ey

T T R .

PEAK_BE 74

Site

410 2420 2430 240, 2450 2460 2470
Frequency (1Hz)

+03CHI3-HY

Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :0p2423
135

Mode.

2480,

20, 2500

Left blank

Avg.

1 (@BuVim)

Date: 2021.03.25

==

A

AVG_BE_54]
1

Site

410 2420, 2430 240, 2450 2460 2470
Froquency (Hz)

+03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project :0p2423

Mode.

2a80.

20, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3-6 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

A (6Buvim) Date: 2021-03.24 evel (Buvim) Date: 2021.03.24
1300 1300
1200 1200
1109 ol
[ Y
1000 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
500 I 60
B e N Joa— L veem—m——
509 sl 50,0 ettt
400 400
300 300
209 200
109 100
7460 2463.2465.2467.2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 136 Mode 36
1 (@Buvim) Date: 2021.03.24 evel (BuVim) Date: 2021.03.24
1300 1300
1200 1200
1109 o)

609 GG 54| e A 54
500 ! 509 e P |
= 5 —

400 DT

309 304

200 200

109 100

1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423

Mode 136 Mode 36

TEL : 886-3-327-0868 Page Number : C3-7 of 50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

A (6Buvim) Date: 2021-03.24 evel (Buvim) Date: 2021.03.24
1300 1300
1200 1200
1109 ol
1000 \'\\ 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
600 A e e P — ) o P | ————
500 !
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 1500 1700, 2100 2300 2500 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 136 Mode 36
1 (@Buvim) Date: 2021.03.24 evel (BuVim) Date: 2021.03.24
1300 1300
1200 1200
1109 o)
000l 1000
900 904
500 a0
700 709
609 GG 54| e A 54
500 504 S —
e | —
400 T
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 As00. 1700, 2100 2300 2500 2700, 3000
Freaquency (Miz) i)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 136 Mode 36

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3-8 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

) @Buvim) Date: 2021.0324 o 0B Date: 2021.0324
1300 1300
1200 1200)
1109 09
1009 /“-w“ 1000)
s00 90|
00 J/ o PERK 74
00| 1 00| { L
500 il 604 /
T O A A e S . wtamernnd | Nt e
500" b 50.0fchmiren ot e
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHI3-HY site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :002423 Project op2423
Mode 137 Mode 37
A @Bvim) Date: 2021.03.24 el (@Buvim) Date: 2021.0324
1300 1300
1209 1200)
1109 1109
1009 1000) .
90.0) /\/V 90.0)
500 { 80|
700) 700
500 60| i o
500 1 500 —
400 P
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_91200_1241 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg. Project 0b2423 Project ob2423
Mode 137 Mode 137

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3-9 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamen

tal

1 @BV

)

Date: 2021.03.24

evel (dBuvim) Date: 2021.03.24
1300 1300
1200 1200
1109 ol
1000 e 1000
900 904
300 80 T
700 . 700
- S rere——
500) 50,0l et bt e
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 137 Mode a7
A (@Buvim) Date: 2021.03.24 evel (BuVim) Date: 2021.03.24
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 e A 54
500 504
e I —— e
400 DT
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 0D2423 Project 1002423
Mode 37 Mode 37

TEL : 886-3-327-0868

FAX : 886-3-327-0855

Page Num

ber : C3-10 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 2021-03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
1000 F’“r"‘"\ 1000
900 904
300 80 T
700 700
wo— H
H T R ——————— |
soof N SO U PEF WA RS (8 B et
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 138 Mode 38
A (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000
00 s ’\’\ 90|
[
700 \ 700
609 e A 54
500 T 504
400 B R e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 138 Mode 38

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C3-11 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2021.03.25

1009 /*4‘“\"“""\

PEAK_BE 74

! W
700 ot et
soape ™ L

Msonstod

410 2420 2430 240, 2450 2460 2470, 24s0. 2490, 2500
Frequency (1Hz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+Peak

Peak R e Left blank

Mode.

1 (@BuVim) Date: 2021.03.25

s00)

700

600 AVG_BE_54]
500 B

410 2420, 2430 2a0. 2450 2460 2470, 240, 2490, 2500
Froquency (Hz)

e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. oes Loveezs Left blank

Mode. 138

TEL : 886-3-327-0868 Page Number : C3-12 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

1 (¢Buvim) Date: 2021-03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
1000 p—“\y’w\ 100,
900 / 904
300 80 T
700 o 700
B
s0g 500 ettt
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 138 Mode 38
A (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000
900 e 904
500 a0
700 \ 709
609 e A 54
500 504 EE——
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 138 Mode 38

TEL : 886-3-327-0868 Page Number : C3-13 of 50
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 2021.03.25

e

Site
Condi

410 2420, 2430 2440,

+03CHI3-HY

ition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :0p2423
Mode. 138

205, 2460, 2470 2480, 24%0. 2500
Frequency (1Hz)

Left Blank

Avg.

1 (@BuVim)

Date: 2021.03.25

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

e

i
- ==

Site
Condi

Dete

410 2420, 2430 240,

+03CHI3-HY

ition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ctor :Peak

Project :0p2423
Mode. 138

205, 2460 2470 2480 24%. 2500
Froquency (Hz)

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C3-14 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

A (6Buvim) Date: 2021-03.24 evel (@Buvim) Date: 2021.03.24
1300 1300
1200 1200
1109 ol
1000 S P 1000
s N
500 M PEAK_BE 74 80 PERKL74
700 T 7o
Nl s /
500 60
N et SIPPTPEP PR S s Tt pader o
500 500 s
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Froquency (MHa)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 139 Mode 29
1 (@Buvim) Date:2021.03.24 evel (@BuVim) Date: 2021.03.24
1300 1300
1200 1200
1109 o)
1000 1000
s0o[ T 904
500 a0
700 700
609 GG 54| e A 54
500 —— T 504
S W N I IS R——
400 B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Froquency (MHa)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 139 Mode 39

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C3-15 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

A (6Buvim) Date:2021.03.24 evel (Buvim) Date: 2021.03.24
1300 1300
1200 1200
1109 ol
100.0P e 1000
900 904
09 PEAK_BE 74 80 PERKL74
700 i, 700
"
500 60
AL e e i | st
500 500 ettt
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 139 Mode 29
1 (@Buvim) Date:2021.03.24 evel (BuVim) Date: 2021.03.24
1300 1300
1200 1200
1109 o)
1000 1000
00 T T 904
500 a0
700 700
609 \ GG 54| e A 54
500 — 509 e e———|
e et ] N, B T
400 00—
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 139 Mode 39

TEL : 886-3-327-0868 Page Number : C3-16 of 50
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20210325 el (a8 Date: 20210325
1300
1200
00|
1000
90|
PERK 74 809 PERK 74
700
AVG 54 609 VG 54
s00]
400 1
300
200)
100]
4000 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. 70000, 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY
:PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Defector Peak
Project 02423
Mode 24

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-17 of 50

Report No. : FR0D2423C




ssamonias. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak
Avg.

A (@BuVim) Date: 2021.03.25 evel @Buvim) Date: 20210325
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PEAK 74|
709 700]
609 VG 54 609 VG 54
500 2 s00] -
1 1 1
400) 400 I
300 300] i
209 200) i
109 100 I
000 4000, 6000. 8000. 10000. 12000 14000. 16000. 18000, 20000 22000 25000 000 4000 6000, G000, 10000, 12000. 14000. 16000 15000 20000, 22000. 25000
Frequency (MHz) H;
Site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project 002423 Project 02423
Mode i35 Mode 35

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-18 of 50

Report No. : FR0D2423C



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2021.03.25

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHI3-HY

+PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak

002423

136

evel @Buvim)

Date: 2021.03.25

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

|

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
02423
36

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C3-19 of 50



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20210325 el (a8 Date: 20210325
1300
1200
00|
1000
90|
PERK 74 809 PERK 74
700
AVG 54 609 VG 54
s00]
400 1
300
200)
100]
4000 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000. 70000, 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY
:PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Defector Peak
Project 0p2423
Mode 37

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-20 of 50

Report No. : FR0D2423C




ssamonias. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2021.03.25 evel @Buvim) Date: 20210325

1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PEAK 74|
709 700]
609 VG 54 609 VG 54
500 2 s00] -
400) ! 400 1 i
300 300] i
209 200) i
109 100 I

000 4000, 6000. 8000. 10000. 12000 14000. 16000. 18000, 20000 22000 25000 000 4000 6000, G000, 10000, 12000. 14000. 16000 15000 20000, 22000. 25000

Frequency (MHz) H;

Site +03CHI3-HY Site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector Peak
Project 002423 Project 02423
Mode 138 Mode 38

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-21 of 50

Report No. : FR0D2423C



ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2021.03.25

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHI3-HY

+PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak

:0p2423

139

evel @Buvim)

Date: 2021.03.25

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

|

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
02423
39

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No.

: FROD2423C

Emission below 1G

2.4GHz WIFI 802.119g

Hz
(LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

1 Horizontal

Vertical

A (@Buvim) Date: 20210414

743
55
629
514 -
514

4517]
so0f—]

;
43 2 A . e
e M'“W"Mww =
29 /
1 {
4 {
51 {
oo 0 de w0 e 7o CoaT

00, 0

0 100, 2
Frequency (MHz)

Site $03CHI3-HY

Condition + QP 3m BILOG6_40103 HORTZONTAL

Detector :Peak

Project 002423

Mode. 155

QP/
Peak

el (dBuVim)

Date: 20210414

R MMM

Site
Condition
Detector
Project
Mode

200, 300, 400, 00 600 700, 80 900,
Frequency (MHz)

£ 03CHI3-HY

QP 3m BILOG_40103 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Horizontal

Fundamental

1 (0B

Date: 2021.03.25 o 0B Date: 20210325
1300 1300
1200 1200)
1109 09
1009 e 100.0)
s00 90|
809 809 PERK 74
.
00 s0q) |
ot D MBI SRY SO | LV R
500 bangppAs 50,0t st et
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :002423 Project op2423
Mode 140 Mode 40
A @Bvim) Date: 2021.03.25 el (@Buvim) Date: 20210325
1300 1300
1209 1200)
1109 1109
1009 1000) 5
500 ~ 00|
500 80|
700) 700
500 60| ] o
500 — 500] T
400) appf e
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3 000KHzZ SWT:Auto
Derector +Peak Detector +Peak
Avg. Project 0v2423 Project ob2423
Mode 140 Mode 140

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2423C

1 (¢Buvim) Date: 2021.03.25 evel (Buvim) Date: 2021.03.25
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700
4
500 60 /
i PN
500 50,0ttt At
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 140 Mode 40
A (@Buvim) Date: 2021.03.25 evel (BuVim) Date: 2021.03.25
1300 1300
1200 1200
1109 o)
1000 1000
900 s 904
500 a0
700 709
609 e e A 54
500 509 =
Mw;__“w/#—-—d e
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Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 140 Mode 40
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Report No. : FR0D2423C
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site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
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site +03CHI3HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 241 Mode a1
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Report No. : FR0D2423C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
Mode 241 Mode a1
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+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 241 Mode a1
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Report No. : FR0D2423C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz
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site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :0D2423 Project 0D2423
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Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 142 Mode 42
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Vertical Fundamental
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site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
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Condition + AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :0p2423 Project 1002423
Mode 142 Mode 42
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FCC RADIO TEST REPORT

Report No. : FR0D2423C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L
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Detector +Peak Detector Peak
Project :002423 Project :002423
Mode 43 Mode 43
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Report No. : FR0D2423C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Mode 43 Mode. 143
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Report No. : FR0D2423C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR0D2423C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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1+2 Vertical Fundamental

A (@Buvim) Date: 20210325 el (dBuVim) Date: 20210325
1300) 1300
1200) 1200
1100) 0|

s I
700 ) 704 I
= -, /
. .
O R S O N =

500 500jsma

100 400

200 209

200 209

100 100

0770 0 76 7360 70 D PO 0 w00 0 W00 1600 70 B0 0o 700
Frequency (Hr) Frequency ()

Site 2 03CHI3-HY Site 2 03CHI3-HY

Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak Defector peak

Project :0D2423 Project 1002423

Mode. 144 Mode a4

) @Buvimy Date: 2021.03.25 o aBuvm) Date: 20210325

1300 1300
1200 1200
1100 100
1000

900

300

700

500

500 FE— L

400

300

200 204

100 109

0TS0, 0 760, 750, 70 . Tada. 70 0 W00 0h 00 1600 7o B0 700 700
Freaquency (Hr) Freauency (Hz)
site £03CHIZ-HY site £03CHI3-HY
Condition : AVG_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
: RBWF1000.000KHz VBW:10.000KHz SWT:Auto + RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Defector Peak Detector Peak
Project <0p2423 Project <0p2423
Mode. 144 Mode :

Avg.

TEL : 886-3-327-0868 Page Number : C3-38 of 50
FAX : 886-3-327-0855



FCC RADIO TEST REPORT
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FR0D2423C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH09 2452MHz - L
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Report No. : FR0D2423C
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Appendix D. Duty Cycle Plots

Antenna Band Cyl?:lngo %) T(us) | 1/T(kHz) S\e/:tP"[inYg Fac?g:{ dB)
1 802.11b 100.00 - - 10Hz 0.00
2 802.11b 100.00 - - 10Hz 0.00
1 802.11g 98.93 - - 10Hz 0.05
2 802.11g 98.93 - - 10Hz 0.05
1+2 |2.4GHz 802.11ax HE20 Full RU for Ant. 1| 97.29 538 1.86 3kHz 0.12
1+2 |2.4GHz 802.11ax HE20 Full RU for Ant. 2| 97.11 538 1.86 3kHz 0.13
1+2 |2.4GHz 802.11ax HE40 Full RU for Ant. 1| 95.57 302 3.31 10kHz 0.20
1+2 |2.4GHz 802.11ax HE40 Full RU for Ant. 2| 94.94 300 3.33 10kHz 0.23
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